



CERTIFICATE OF ANALYSIS

PRODUCT NAME: 99%MIN LITHIUM CARBONATE (INDUSTRIAL GRADE)
 QUANTITY: 1000KGS
 LOT.NO: 2023505
 MANUFACTURE DATE: 2023.5.05
 TEST DATE: 2023.5.05

ITEM	ANALYSIS RESULTS (%)
Li ₂ CO ₃	99.29
Na	0.038
Fe	0.0003
Cl ⁻	0.0006
Ca	0.038
Mg	0.0030
Acid-insoluble Substance	0.0004
SO ₄ ²⁻	0.18
Water Content	0.01

For and on behalf of
 ANHUI FITECH MATERIAL CO., LTD
 安徽征越新材料科技有限公司

Conclusion: Comply with the standard.

吴飞

Authorized Signatures